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SPORTON LAB.

FCC RF Test Report

Report No. : FR4D2714C

Appendix B. AC Conducted Emission Test Results

: Temperature : 22~24°C
Test Engineer : |Nathon - —
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Line

Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Level {dBuV) Date: 20250213
100
875
75.0
62.5 FEE15C_QP
|
50.0 | FCC 15C_AVG
375
H
25.0 1
12.5
O5.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Site 1 C002-57
Condition s FCC 15C_QP LISN_2025-L LIMNE
Over Limit Read LISN Cable
Freq Lewvel Limit Line Level Factor Loss Remark
MHz  dBuV dE  dBuV  dEuv dE dE
1 @.15 37.85 -18.77 55.82 17.2@8 9.66 1@.19 Average
2 * @.15 48.85 -16.97 &5.82 29.88 9.66 10.19 QP
3 9.18 38.47 -23.95 54.42 18.68 9.69 18.18 Average
4 @.18 42.57 -21.85 64.42 22.7@ 9.69 1@.18 QP
5 @.20 28.49 -25.85 53.54 8.6@ 9.71 18.18 Average
6 9.20 48.89 -23.45 63.54 20.20 9.71 18.18 QP
7 ©.25 24.82 -27.62 51.64 4.1@ 9.72 18.20 Average
8 ®.25 35.12 -26.52 6&1.64 15.28 9.72 18.2@8 QP
g @.51 31.92 -14.88 46.88 12.8@ 9.68 18.24 Average
18 @.51 37.82 -18.18 56.88 17.99 9.68 18.24 QP
11 3.72 28.23 -25.77 46.88 ©.30 9.66 108.27 Average
12 3.72 31.73 -24.27 56.88 11.88 9.66 18.27 QP
Sporton International Inc. (ShenZhen) Page Number : Bl of B2
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Report No. : FR4D2714C

: Temperature : 22~24°C
Test Engineer : |Nathon - =
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Date: 2025-02-13
1opLevel [@Buv) e
87.5
75.0
62.5 FEC15C-aP
|
50.0 | FCC 15C_AVG
375 vl
25.0 f
125
%5 05 1 2 5 10 20 30
Frequency (MHz)
Site : C002-57
Condition : FCC 15C_QP LTSN_2025-N NEUTRAL
Over Limit Read LISN Cable
Freq Lewvel Limit Line Lewel Factor Loss Remark
MHz dBuv dB dBuv dBuV dB dB
1 @.1> 35.34 -28.66 DSb.8@ 15.68 9.55 16€.19 Average
2 @.15 47.84 -18.96 ©b6.88 27.30 9.55 18.19 QF
3 @.17 34.84 -28.82 54.86 14.9@ 9.76 18.18 Average
4 * @.17 48.14 -18.72 b4.86 26.28 9.76 16.18 QP
5 @.31 25.56 -24.58 58.@o 5.5@ 9.85 10.21 Average
B @.31 33.76 -26.38 ob@.86 13.7@ 9.85 18.21 QP
7 @.44 38.88 -16.27 47.15 1@.9@ 9.75 18.23 Average
8 @.44 38.88 -19.87 57.15 18.1@ 9.75 18.23 QP
9 @.61 25.88 -28.12 46.88 G.ea 9.64 18.24 Average
18 @.61 35.18 -28.82 G56.88 15.3@ 9.64 16.24 QP
11 9.5 24.93 -25.87 5S@.ee 5.1@ 9.64 18.19 Average
12 9.58 33.63 -26.37 oB.e8 13.88 9.64 18.19 QP
Note:
1. Level(dBpV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
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Appendix C. Radiated Spurious Emission

. . Relative Humidity : 48~49%
Test Engineer : Wenbo Xiao
Temperature : 24°C~25C
Radiated Spurious Emission Test Modes
Mode (BMaSS) Antenna Modulation Channel Frequency gz:: RU | Remark
Mode 1 2400-2483.5 8 802.11b 01 2412 1Mbps | - -
Mode 2 2400-2483.5 8 802.11b 06 2437 1Mbps | - -
Mode 3 2400-2483.5 8 802.11b 11 2462 1Mbps | - -
Mode 4 2400-2483.5 8 802.11g 01 2412 6Mbps | - -
Mode 5 2400-2483.5 8 802.11g 06 2437 6Mbps | - -
Mode 6 2400-2483.5 8 802.11g 11 2462 6Mbps | - -
Mode 7 2400-2483.5 8 802.11n HT20 01 2412 MCSO0 - -
Mode 8 2400-2483.5 8 802.11n HT20 06 2437 MCSO0 - -
Mode 9 2400-2483.5 8 802.11n HT20 11 2462 MCSO0 - -
Mode 10 2400-2483.5 8 802.11n HT40 03 2422 MCSO0 - -
Mode 11 2400-2483.5 8 802.11n HT40 09 2452 MCSO0 - -
Mode 12 2400-2483.5 9 802.11b 01 2412 1Mbps | - -
Mode 13 2400-2483.5 9 802.11b 06 2437 1Mbps | - -
Mode 14 2400-2483.5 9 802.11b 11 2462 1Mbps - -
Mode 15 2400-2483.5 9 802.11g 01 2412 6Mbps | - -
Mode 16 2400-2483.5 9 802.11g 06 2437 6Mbps | - -
Mode 17 2400-2483.5 9 802.11g 11 2462 6Mbps - -
Mode 18 2400-2483.5 9 802.11n HT20 01 2412 MCSO0 - -
Mode 19 2400-2483.5 9 802.11n HT20 06 2437 MCSO0 - -
Mode 20 2400-2483.5 9 802.11n HT20 11 2462 MCSO - -
Mode 21 2400-2483.5 9 802.11n HT40 03 2422 MCSO - -
Mode 22 2400-2483.5 9 802.11n HT40 09 2452 MCSO0 - -
Mode 17 2400-2483.5 8 802.11g-LF 11 2462 6Mbps - LF
9 802.11g 11 2462 6Mbps - -
Mode 23 CO_TX
1 LTE B13 - -

Mode 24 2400-2483.5 8 802.11n HT40 08 2447 MCSO0 - -
Mode 25 2400-2483.5 8 802.11n HT40 07 2442 MCSO0 - -
Mode 26 2400-2483.5 8 802.11n HT40 06 2437 MCSO0 - -
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Summary of each worse mode

Mode | Modulation ‘ Ch. ’ (T\;Iﬁﬁz) (dléi\ca}lm) (dlé'un\]/';m) M(?jré;)m Pol. if/gk Result Remark
1 802.11b 01 2364.99 32.82 54.00 -21.18 H | AVERAGE @ Pass @ Band Edge
1 802.11b 01 7236.00 47.85 54.00 -6.15 H Average Pass Harmonic
2 802.11b 06 - - - - - - - Band Edge
2 802.11b 06 @ 7311.00 47.84 54.00 -6.16 H Average Pass Harmonic
3 802.11b 11 = 2483.58 33.35 54.00 -20.65 ' H | AVERAGE @ Pass @ Band Edge
3 802.11b 11 7386.00 47.98 54.00 -6.02 H Average Pass Harmonic
4 802.11g 01 2389.95 47.25 54.00 -6.75 H | AVERAGE Pass | Band Edge
4 802.11g 01  7236.00 47.89 54.00 -6.11 H Average Pass Harmonic
5 802.11g 06 - - - - - - - Band Edge
5 802.11g 06 @ 7311.00 46.28 54.00 -7.72 H Average Pass Harmonic
6 802.11g 11 | 248351 46.18 54.00 -7.82 H | AVERAGE Pass | Band Edge
6 802.11g 11 7386.00 46.64 54.00 -7.36 H Average Pass Harmonic
7 802.11n HT20 = 01 2389.95 45.97 54.00 -8.03 H | AVERAGE Pass | Band Edge
7 802.11n HT20 A 01 7236.00 47.47 54.00 -6.53 H Average Pass Harmonic
8 802.11n HT20 06 - - - - - - - Band Edge
8 802.11n HT20 06 | 7311.00 47.09 54.00 -6.91 H Average Pass Harmonic
9 802.11n HT20 | 11 @ 2483.58 47.57 54.00 -6.43 H  AVERAGE @ Pass Band Edge
9 802.11n HT20 | 11 7386.00 45.78 54.00 -8.22 H Average Pass Harmonic
10 802.11n HT40 | 03  2389.41 41.91 54.00 -12.09 V | AVERAGE @ Pass Band Edge
10 802.11n HT40 03 - - - - - - - Harmonic
11 802.11n HT40 | 09 2488.00 42.07 54.00 -11.93 H | AVERAGE @ Pass | Band Edge
11 802.11n HT40 09 - - - - - - - Harmonic
12 802.11b 01 2387.22 33.75 54.00 -20.25 H | AVERAGE @ Pass Band Edge
12 802.11b 01 4824.00 46.75 54.00 -7.25 H Average Pass Harmonic
13 802.11b 06 - - - - - - - Band Edge
13 802.11b 06 4874.00 47.87 54.00 -6.13 H Average Pass Harmonic
14 802.11b 11 | 2488.52 34.00 54.00 -20.00 V | AVERAGE @ Pass Band Edge
14 802.11b 11 | 4924.00 47.52 54.00 -6.48 H Average Pass Harmonic
15 802.11g 01 | 2389.82 46.48 54.00 -7.52 H | AVERAGE Pass | Band Edge
15 802.11g 01 | 4824.00 43.29 74.00 -30.71 H Peak Pass Harmonic
16 802.11g 06 - - - - - - - Band Edge
16 802.11g 06  4874.00 40.28 54.00 -13.72 H Average Pass Harmonic
17 802.11g 11 | 2483.66 48.33 54.00 -5.67 H | AVERAGE Pass @ Band Edge
17 802.11g 11 | 7386.00 44.93 74.00 -29.07 \% Peak Pass Harmonic
18 802.11n HT20 = 01 2389.82 48.22 54.00 -5.78 H | AVERAGE Pass | Band Edge
18 802.11n HT20 = 01 4824.00 43.99 74.00 -30.01 | V Peak Pass Harmonic
19 802.11n HT20 06 - - - - - - - Band Edge
19 802.11n HT20 @ 06 4874.00 39.34 54.00 -1466 H Average Pass Harmonic
20 802.11n HT20 11 2483.51 48.18 54.00 -5.82 H AVERAGE Pass Band Edge
20 802.11n HT20 | 11 @ 7386.00 44.84 74.00 -29.16 H Peak Pass Harmonic
21 802.11n HT40 | 03 2389.41 47.79 54.00 -6.21 H  AVERAGE @ Pass Band Edge
21 802.11n HT40 03 - - - - - - - Harmonic
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22 802.11n HT40 09 2484.30 47.15 54.00 -6.85 H | AVERAGE | Pass @ Band Edge
22 802.11n HT40 09 - - - - - - - Harmonic
17 802.11g-LF 11 33.88 31.24 40.00 -8.76 \% PEAK Pass LF

23 802.11g 11 = 2483.58 45.44 54.00 -8.56 H | AVERAGE | Pass @ Band Edge
23 802.11g 11 | 7386.00 45.34 74.00 -28.66 \% Peak Pass Harmonic
24 802.11n HT40 08 2483.78 47.79 54.00 -6.21 H | AVERAGE | Pass @ Band Edge
24 802.11n HT40 08 - - - - - - - Harmonic
25 802.11n HT40 07 2483.62 47.74 54.00 -6.26 H | AVERAGE | Pass @ Band Edge
25 802.11n HT40 07 - - - - - - - Harmonic
26 802.11n HT40 | 06 2483.56 47.55 54.00 -6.45 H | AVERAGE Pass @ Band Edge
26 802.11n HT40 06 - - - - - - - Harmonic
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Mode Band Edge

2400-2483.5_802.11b_CHO1_2412MHz

ANT 8
Pol. Horizontal Fundamental
Ly i) Date: 2025-02-24 Lol i) Date: 2025-02-4
1225 1225
1050 1040
i1 i1
PEAK 74
104 100 1
525 ’ 525
Peak N o 1 bl ot
30 B0 —
115 115
2 3. 2462, 28, 414, 4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2340.68 43.39 74.00 -30.61 41.46 30.77 532 3416 100 57 PEAK 1 2812.00 66,53 ------ - 6451 30.78 5.38 3414 100 57 PEAK
Ly i) Date: 2025-02-24 Lol i) Date: 2025-02-4
1225 1225
1050 1040
i1 i1
104 100 1
VG 54
525 525
Avg
%l 1 %l
115 115
2 3. 2462, 28, 414, 4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2364.99 32.82 54.00 -2.18 30.86 30.77 5.34 3415 100 57 AVERAGE 1 2812.00 64,05 ------ - 62,02 30.78 5.38 3413 100 57 AVERAGE
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Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT
Pol. Vertical Fundamental
Date: 2025-02-4
: 4ﬂLeweI (dBuVim) : 4"Lewel (dBuVim)
1225 1225
1040 1040
i i
PEAK_T4
100 100 i
Peak ‘ " ‘ ' ‘ ‘ . i
30 30
115 175
2%10 13 6L, 1. 1500 1400, 1800, 200, 200, 000
Frequency (MHz) Frequency (MHz)
Linit fead At Cable Preanp Linit Read At Cable Preamp APos TPos

Freq Level Line Margin Level Factor Loss Factor

Wiz dBuV/m dBv/m B B dB/m B B
1 238.72 4.5 74.00 -30.48 41,61 30.77 531 3407

Freq Level Line Margin Level Factor Loss Factor

Wiz dBuV/n dBuv/n  dB BV dB/m B B m deg

1 2812.00 62,99 ------ - 60.97 30.78 5.38 3414 100 323 PEAK

Date: 2025-02-4
: 4ﬂLeweI (dBuVim) : 4"Lewel (dBuVim)
1225 1225
1050 1040
i1 i1
104 100 i
VG 54
525 525
Avg
5 1 5 . -
115 115
2 3. 2462, 288, 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit fead At Cable Preanp Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2346.66 32.76 54.00 -21.24 30.83 30.77 532 34.16 1 2812.00 66,15 ------ - 64.13 30.78 5.38 3414 100 323 AVERAGE
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Pol. Horizontal Vertical
Lol dBm) Date: 202502-21 . Lol dBvm) Date: 2025-02-1
1225 1225
1050 105
18 875
PEAK T4 PEAK 74
700 ! 700
1 AVG_54 AVG_54)
%3 1 anhvrtila] 1 e
Peak MM gttt T G T o s MNWWMM«M o P T
2R kY
Av
g 175 fr
3000 6000, 000, 12000, 15000, 18000 3000 000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos  TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WodindBVe 08 W B B B de Wl 08 W b B B w de
1 4820.00 45.03 74.00 -28.97 64.57 36.42 B.88 64.84 - - Peak 1 4820.00 4431 74.00 -29.69 63.85 36.42 B.88 64.84 .- - Peak
1 7136.00 50.30 74.00 -13.68 68.21 36.96 10.18 65.03 100 42 Peak 1 7236.00 50.64 74.00 -13.36 68.53 36.96 10.18 65.03 100 39 Peak
3 7236.00 47.85 54.80 -6.15 65.74 36.96 10.18 65.03 108 42 Average 3 7236.00 47.07 54.80 -6.93 64.9 36.96 10.18 65.03 108 39 Average
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Pol. Horizontal Vertical
Lol dBm) Date: 20260219 . Lol dBvm) Date: 20260219
1225 1225
1080 105,
815 875
PEAK 74 PEAK_T4
700 ! 700
. G54 G54
14 il ——" A 1 A A o s
W e
Peak m et fewe o
Av
g 175 fr
3000 6000, 9000 12000, 15000 18000 3000 6000 9000, 12000. 15000 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos  TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WodindBVe 08 W B B B de Wl 08 W b B B w de
1 4876.00 42.85 74.00 -31.15 62.46 36.50 B.72 64.83 --- - Peak 1 4878.00 43.82 74.00 -30.58 63.03 36.50 B.72 64.83 .- - Peak
1 731.00 49.33 74.00 -24.67 67.27 36.89 10.18 65.01 103 41 Peak 1 73100 47.29 74.00 -26.71 65.13 36.89 10.18 65.01 100 207 Peak
3 73100 47.84 54.80 -6.16 65.78 36.89 10.18 65.01 103 41 Average 3 73100 42.38 54.00 -11.62 60.32 36.89 10.18 65.01 108 207 Average
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Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT
Pol. Horizontal Fundamental
Ly i) Date: 2025-02-24 Lol i) Date: 2025-02-4
1225 1225
1050 1040
i1 i1
PEAK_BE 74 1 PEAK 74
104 100
525 r 525
Peak g \ oo
30 B0~
115 115
22 Up36 umn2 348 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2488.41 43.67 74.00 -30.33 41.50 30.80 5.47 3410 100 278 PEAK 1 86000 T1.72 ------ - 75,61 30.79 5.4 3412 100 278 PEAK
Ly i) Date: 2025-02-24 Lol i) Date: 2025-02-4
1225 1225
1050 1040
i1 i1
1
104 100
AVG_BE 54 VG 54
525 525
Avg
i 1 % S e
115 115
22 Up36 umn2 348 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark

Wiz dBuV/n dBuv/m  dB BV dB/m B B m deg
1 248,58 33.35 54.00 -20.65 31.20 30.80 5.46 34.11 160 278 AVERAGE

Wiz dBuV/n dBuv/n  dB BV dB/m B B m deg
1 46200 75.06 ------ - 7094 3079 5.4 3411 100 278 AVERAGE
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Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT
Pol. Vertical Fundamental
Ly i) Date: 2025-02-24 Lol i) Date: 2025-02-4
1225 1225
1050 1040
i1 i1
PEAK_BE 74 PEAK 74
104 100
525 ; 525
Peak ‘ i I —— L it
30 30
115 115
22 Up36 umn2 348 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ oG B B BN BR B B @ kg
1 2489.40 43.48 74.00 -30.52 41.31 30.80 5.47 3420 162 13 PEAK 1 262.00 6852 ------ ------ 66.41 30.79 5.4 3412 162 13 PEAK
Ly i) Date: 2025-02-24 Lol i) Date: 2025-02-4
1225 1225
1050 1040
i1 i1
104 100 1
AVG_BE 54 VG 54
525 525
Avg
i 1 i
115 115
22 Up36 umn2 348 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2489.06 33.04 54.00 -20.9 30.87 30.80 5.47 3410 162 13 AVERAGE 1 262.00 66,26 ------ ------ 64.15 30.79 5.4 3412 162 13 AVERAGE
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Pol. Horizontal Vertical
Lol dBm) Date: 20250219 . Lol dBvm) Date: 20250215
1225 1225
1050 105
18 875
PEAK T4 PEAK 74
700 ! 700
AVG_54 AVG_54
=] k w oty s tortdbaried bt et Mg : 1 —" ,lewmw el , i / i
Av
g 175 fr
3000 6000, 000, 12000, 15000, 18000 3000 000, 9000, 12000, 15000, 18000
Frequency [MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Ant Cable Preamp APos  TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WodindBVe 08 W B B B de Wl 08 W b B B w de
1 4920.00 42,31 74.00 -31.69 61.98 36.58 B.57 64.82 --- - Peak 1 4920.00 44,63 74.00 -29.37 64.30 36.58 B.57 64.82 --- - Peak
1 7386.00 49.69 74.00 -24.91 67.08 36.81 10.18 64.98 104 26 Peak 1 7386.00 46.53 74.00 -27.47 64.52 36.81 10.18 64.98 110 35 Peak
3 7386.00 47.98 54.80 -6.02 65.97 36.81 10.18 64.98 104 26 Average 3738600 42.58 54.00 -11.42 60.57 36.81 10.18 64.98 118 35 Average
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4
Mode Band Edge
2400-2483.5_802.11g_CHO01_2412MHz
ANT
Pol. Horizontal Fundamental
Ly i) Date: 2025-02-44 Lol i) Date: 2025-02-4
1225 1225
1050 1040
i1 i1 1
PEAK 74
104 i 100
525 525
Peak e ) . . bt
30 30
115 115
2 3. 2462, 28, 414, 4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 2389.30 61,18 74.00 -12.82 59.18 30.78 5.36 3414 117 282 PEAK 1 2812.00 8130 ------ - 1.6 3078 5.39 3413 117 282 PEAK
Ly i) Date: 2025-02-44 Lol i) Date: 2025-02-4
1225 1225
1050 1040
i1 i1
1
104 100
VG 54
525 525
Avg
30 30
115 115
2 3. 2462, 28, 414, 4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 21389.95 47.25 54.00 -6.75 45.25 30.78 5.36 34.14 117 282 AVERAGE 1 2812.00 74.08 ------ ------ .04 3078 5.39 3413 117 282 AVERAGE
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Mode Band Edge
2400-2483.5_802.11g_CHO01_2412MHz
ANT
Pol. Vertical Fundamental
Ly i) Date: 2025-02-44 Lol i) Date: 2025-02-4
1225 1225
1050 1040
i1 i1
! PEAK 74
104 100
25 M 525
Peak . ; » YA ————
30 30
115 115
2 3. 2462, 28, 414, 4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 2389.95 58.34 74.00 -15.66 56.34 30.78 5.36 34.24 365 246 PEAK 1 812,00 75.20 ------ - B0 078 537 3414 365 246 PEAK
Ly i) Date: 2025-02-44 Lol i) Date: 2025-02-4
1225 1225
1050 1040
i1 i1
il 0 i
VG 54
525 525
Avg ]
i _W,/"/ i
e O
115 115
2 3. 2462, 28, 414, 4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 2389.95 43.30 54.00 -10.70 41.30 30.78 5.36 34.14 365 246 AVERAGE 1 2812.00 68.42 ------ - 66.41 30.78 5.37 3414 365 246 AVERAGE
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Pol. Horizontal Vertical
Lol dBm) Date: 202502-25 . Lol dBvm) Date: 2025-02-25
1225 1225
1050 105
18 875
PEAK T4 PEAK 74
700 ! 700
. AVG_54 ) AVG_54
1 e teputhitocnibdt i) 1 PR SV
Peak e ! et oo st b iy
MM " L
Av
g 175 fr
3000 6000, 000, 12000, 15000, 18000 3000 000, 9000, 12000, 15000, 18000
Frequency (H) Frequency (HHa)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos  TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WodindBVe 08 W B B B de Wl 08 W b B B w de
1 4820.00 45.32 74.00 -28.68 64.86 36.42 B.88 64.84 - - Peak 1 4820.00 45.79 74.00 -28.21 65.33 36.42 B.88 64.84 - - Peak
1 7236.00 53.69 74.00 -20.31 71.58 36.96 10.18 65.03 100 25 Peak 1 723600 5179 74.00 -12.21 69.68 36.96 10.18 65.03 100 49 Peak
3 7236.00 47.89 54.80 -6.11 65.78 36.96 10.18 65.03 108 25 Average 3 7236.00 45.41 54.80 -8.59 63.30 36.96 10.18 65.03 108 49 Average
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Pol. Horizontal Vertical
Lol dBm) Date: 20260215 . Lol dBvm) Date: 20260215
1225 1225
1080 105,
815 875
PEAK 74 PEAK_T4
700 ) ! 700
G54 2 G54
k 525 1 " e T s n hintcH| 1 CRFPRRE T vl byttt
Peal MMM " . WwWW
Av
g 175 fr
3000 6000, 9000 12000, 15000 18000 3000 6000 9000, 12000. 15000, 18000
Frequency [MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos  TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WodindBVe 08 W B B B de Wl 08 W b B B w de
1 487800 8.73 74.00 -30.27 63.34 3650 B8.72 64.83 - - Peak 1 4878.00 43.67 74.00 -30.33 63.28 3650 B.72 64.83 --- - Peak
1 731.00 60.42 74.00 -13.58 78.36 36.89 10.18 65.01 100 40 Peak 1 73100 55.17 74.00 -18.83 73.11 36.89 10.18 65.01 100 207 Peak
3 73100 46.28 54.60 -7.72 64.22 36.89 10.18 65.01 108 40 Average 3 73100 43.02 54.00 -10.98 60.96 36.89 10.18 65.01 108 207 Average
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6
Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT 8
Pol. Horizontal Fundamental
Ly i) Date: 2025-02-44 Lol i) Date: 2025-02-4
1225 1225
1050 1040
i15 i1 1
PEAK_BE 74 PEAK 74
104 i 100
525 525
Peak - ok ey b
30 30 :
115 115
22 B35 umn2 348 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 2483.85 62.10 74.00 -11.90 59.95 30.80 5.46 3411 103 276 PEAK 1 262.00 83.49 ------ - BL37 30.79 5.4 3411 103 276 PEAK
Ly i) Date: 2025-02-44 Lol i) Date: 2025-02-4
1225 1225
1050 1040
i1 i1
1
104 100
AVG_BE 54 VG 54
525 : 525
Avg M
30 30
AR e
115 115
22 Up36 umn2 348 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 248351 46,18 54.00 -7.82 44.03 30.80 5.6 34.11 103 276 AVERAGE 1 862,00 76,24 ------ - 12 3079 5.4 3411 103 276 AVERAGE
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Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT
Pol. Vertical Fundamental
Ly i) Date: 2025-02-44 Lol i) Date: 2025-02-4
1225 1225
1050 1040
i1 i1
PEAK_BE 74 PEAK 74
104 100
1
25 Wwwﬂuwwﬂwwww 25
Peak e ) " ‘
30 B0
115 115
22 Up36 umn2 348 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Level Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 2483.55 57.08 74.00 -16.92 54.93 30.80 5.6 3411 376 229 PEAC 1 2462.00 78.99 ------ - 16.87 30.79 5.4 3411 376 229 PEAK
Ly i) Date: 2025-02-44 Lol i) Date: 2025-02-4
1225 1225
1050 1040
i1 i1
1
104 100
AVG_BE 54 VG 54
525 525
30 30
At AL M
115 115
22 Up36 umn2 348 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 2483.51 42.86 54.00 -11.14 40.71 30.80 5.6 34.11 376 229 AVERAGE 1 862,00 71,94 ------ - 69.82 30.79 5.4 3411 376 229 AVERAGE
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Pol. Horizontal Vertical
Data:1 Data: 2
4o Level [dBuVim) Date: 2025-02-25 .+ oLevel [dBuvim) Date: 2025-02-25
1225 125
1054 1
815 875
PEAK 74| PEAK 74
100 1
2 2
AVG_54 AVG_54]
k E 1 Pt ot 4
Pea ]
[
350,
Avg
17.5 17.
3000 §000. 3000. 12000. 15000. 18000 3000 6000, 9000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Over Llimit ReadAntenna Cable Preamp AfPos T/Pos Over Linit Readntenna (able Preamp AfPos T/Pos
Freq Llevel Llimit Line Level Factor Loss Factor Remark Freq Llevel Limit Line Level Factor Loss Factor Remark
Miz dBuV/m B dBuV/m dBW dB/m B A8 m deg Wiz dBuV/m  dB dBuV/m dBwV dB/m B B m  deg
1 492400 44.26 -29.74 74.00 63.97 36.58 8.53 64.82 - --- Peak 1 4924.00 44.94 -29.86 74.00 64.65 36.58 8.53 64.82 ---  --- Peak
2% 7386.00 60.02 -13.98 74.00 78.01 36.81 10.13 64.98 100 30 Peak 2% 7386.00 56.31 -15.69 74.00 7630 36.81 10.18 64.95 180 214 Peak
3 7386.60 46.64 -7.36 54.00 64.63 36.81 10.18 64.98 100 30 Average 3 7386.00 44.29 -9.71 54.00 62.28 36.81 10.18 64.98 180 214 Average

Sporton International Inc. (ShenZhen)
TEL : +86-755-86066985
FCC ID: 2AUYFRMX5078

Page Number : C17 of C77




srarron Las. FCC RF Test Report

Report No. : FR4D2714C

Mode Band Edge
2400-2483.5_802.11n HT20_CHO01_2412MHz
ANT
Pol. Horizontal Fundamental
Ly i) Date: 2025-02-44 Lol i) Date: 2025-02-4
1225 1225
1050 1040
i1 i1 1
PEAK 74
104 100
1
525 525
Peak " bt ) N s p
5 ik 1
115 115
2 3. 2462, 288, 414, 4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 B389.07 59.76 74.00 -14.24 57.76 30.78 536 3424 118 280 PEAK 1 2812.00 84.26 ------ - B2.23 3078 5.38 3413 118 280 PEAK
Ly i) Date: 2025-02-44 Lol i) Date: 2025-02-4
1225 1225
1050 1040
i1 i1
I
104 100
VG 54
525 1 525
Avg /
30 30
115 115
2 3. 2462, 28, 414, 4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 2389.95 45.97 54.00 -8.03 43.97 30.78 536 34.14 118 280 AVERAGE 1 812,00 75.81 ------ - 73.80 3078 5.37 3414 118 280 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-86066985
FCC ID: 2AUYFRMX5078

Page Number . C18 of C77




srarron Las. FCC RF Test Report

Report No. : FR4D2714C

Mode Band Edge
2400-2483.5_802.11n HT20_CHO01_2412MHz
ANT
Pol. Vertical Fundamental
Ly i) Date: 2025-02-44 Lol i) Date: 2025-02-4
1225 1225
1050 1040
i1 i1 i
PEAK 74
104 100
1
525 M 525
Peak bt
30 30
115 115
i) 3. 2462, 28, 414, 4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 2389.69 55.47 74.00 -18.53 53.47 30.78 5.36 3424 400 249 PEAK 1 812.00 8217 ------ - 80.16 30.78 5.37 3414 400 249 PEAK
Ly i) Date: 2025-02-44 Lol i) Date: 2025-02-4
1225 1225
1050 1040
i1 i1
1
104 100
VG 54
525 525
Avg !
30 30
hapmvrAs AR WA
115 115
2 3. 2462, 28, 414, 4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 2389.95 42.17 54.00 -11.83 40.17 30.78 5.36 34.14 400 249 AVERAGE 1 81200 72.75 ------ - 7074 3078 5.37 3414 400 249 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C19 of C77

TEL : +86-755-86066985
FCC ID: 2AUYFRMX5078




searran cas. FCC RF Test Report Report No. : FR4D2714C

Pol. Horizontal Vertical
. Leel Vi) Date: 2025-02-1 . Lol (Bav) Date: 2025-02-1
1225 1225
1050 105,
875 875
PEAK 74 PEAK T4
00 ! 00
. 2 G54 2 4G54
Peak o 1 R, 1 Mottt ety il 1 1 e et A AN b L i
35'1"1 kY
Av
g 175 fr
3000 6000, 9000 12000 15000. 18000 3000 6000 9000, 12000. 15000 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos  TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WodindBVe 08 W B B B de Wl 08 W b B B w de
1 4820.00 43.60 74.00 -30.40 63.14 36.42 B.88 64.84 - - Peak 1 4820.00 43.02 74.00 -30.98 62.% 36.42 B.88 64.84 .- - Peak
1 7136.00 56.23 74.00 -17.77 74.12 36.96 10.18 65.03 103 43 Peak 1 7236.00 54.43 74.00 -19.57 72.31 36.96 10.18 65.83 100 8 Peak
3 7236.00 47.47 54.80 -6.53 65.36 36.96 10.18 65.03 103 43 Average 3 7136.00 46.94 54.00 -7.06 64.83 36.96 10.18 65.03 100 8 Average
Sporton International Inc. (ShenZhen) Page Number : C20 of C77

TEL : +86-755-86066985
FCC ID: 2AUYFRMX5078



searran cas. FCC RF Test Report Report No. : FR4D2714C

Pol. Horizontal Vertical
Lol dBm) Date: 202502-25 . Lol dBvm) Date: 2025-02-25
1225 1225
1050 105
18 875
PEAK T4 PEAK 74
700 ! 700
! AVG 54 AvG 54
s 1 i o 1 R S P YR .
Peak [T i v e - Y ¥ ¥
.‘,.E.‘JM Il
Av
g 175 fr
3000 6000, 000, 12000, 15000, 18000 3000 000, 9000, 12000, 15000, 18000
Frequency [MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos  TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WodindBVe 08 W B B B de Wl 08 W b B B w de
1 487800 8.5 74.00 -30.43 63.18 36.50 B.72 64.83 --- - Peak 1 4878.00 44,15 74.00 -29.85 63.76 36.50 B.72 64.83 --- - Peak
1 731.00 56.67 74.00 -17.33 74.61 36.89 10.18 65.01 103 27 Peak 1 7311.00 50.80 74.00 -13.20 68.74 36.89 10.18 65.01 100 200 Peak
3 73100 47.09 54.80 -6.91 65.03 36.89 10.18 65.01 103 27 Average 3 73100 43.98 54.00 -10.02 61.92 36.89 10.18 65.01 108 202 Average
Sporton International Inc. (ShenZhen) Page Number : C21 of C77

TEL : +86-755-86066985
FCC ID: 2AUYFRMX5078



srarron Las. FCC RF Test Report

Report No. : FR4D2714C

9
Mode Band Edge
2400-2483.5_802.11n HT20_CH11_2462MHz
ANT 8
Pol. Horizontal Fundamental
Ly i) Date: 2025-02-44 Lol i) Date: 2025-02-4
1225 1225
1050 1040
ns il {
PEAK_BE 74 PEAK 74
104 i 100
525 525
Peak i !
30 30 "
115 115
22 B35 umn2 348 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 2484.61 62.00 74.00 -12.00 59.85 30.80 5.6 3411 184 281 PEAK 1 2462.00 85,15 ------ - B3.03 30.79 5.4 3411 184 281 PEAK
Ly i) Date: 2025-02-44 Lol i) Date: 2025-02-4
1225 1225
1050 1040
i1 i1
1
104 100
AVG_BE 54 VG 54
525 525
Avg T— |
30 30
N PR
115 115
22 Up36 umn2 348 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 248358 47.57 54.00 -6.43 45.42 30.80 5.46 34.11 104 281 AVERAGE 1 2462.00 76.49 ------ - 7428 30.79 5.4 3411 104 281 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C22 of C77

TEL : +86-755-86066985
FCC ID: 2AUYFRMX5078




srarron Las. FCC RF Test Report

Report No. : FR4D2714C

9
Mode Band Edge
2400-2483.5_802.11n HT20_CH11_2462MHz
ANT
Pol. Vertical Fundamental
Ly i) Date: 2025-02-44 Lol i) Date: 2025-02-4
1225 1225
1050 1040
i1 i1 1
PEAK_BE 74 PEAK 74
104 100
1
525 525
Peak . " R .
50 e -
115 115
22 Up36 umn2 348 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Level Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 2483.89 58.73 74.00 -15.27 56.58 30.80 5.6 3411 378 244 PEAC 1 2662.00 B1.08 ------ - 1896 30.79 5.4 3411 378 244 PEAK
Ly i) Date: 2025-02-44 Lol i) Date: 2025-02-4
1225 1225
1050 1040
i1 i1
1
104 100
AVG_BE 54 VG 54
525 i 525
30 30
T
115 115
22 Up36 umn2 348 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 48351 4475 54.00 -9.25 42.60 30.80 5.46 34.11 378 244 AVERAGE 1 246200 72.% ------ ------ 7044 30.79 5.4 3411 378 244 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C23 of C77

TEL : +86-755-86066985
FCC ID: 2AUYFRMX5078




seomron 1as. FCC RF Test Report

Report No. : FR4D2714C

Pol. Horizontal Vertical
Lol dBm) Date: 202502-25 . Lol dBvm) Date: 2025-02-25
1225 1225
1050 105
18 875
PEAK T4 PEAK 74
700 ! 700
. G54 G54
1 Attt firam iy u 1 g
Peak il g oran
Av
g 175 fr
3000 6000, 000, 12000, 15000, 18000 3000 000, 9000, 12000, 15000, 18000
Frequency [MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos  TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WodindBVe 08 W B B B de Wl 08 W b B B w de
1 4920.00 43.65 74.00 -30.35 63.32 36.58 B.57 64.82 --- - Peak 1 4926.00 42.84 74.00 -31.16 62.51 36.58 B.57 64.82 --- - Peak
1 7386.00 55.72 74.00 -18.28 73.71 36.81 10.18 64.98 100 31 Peak 1 7386.00 53.13 74.00 -20.87 71.12 36.81 10.18 64.98 101 208 Peak
3 7386.00 45.78 54.60 -8.22 63.77 36.81 10.18 64.98 108 31 Average 3738600 44.19 54.60 -9.81 62.18 36.81 10.18 64.98 101 208 Average
Sporton International Inc. (ShenZhen) Page Number . C24 of C77

TEL : +86-755-86066985
FCC ID: 2AUYFRMX5078




srarron Las. FCC RF Test Report

Report No. : FR4D2714C

10
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO03_2422MHz
ANT 8
Pol. Horizontal Fundamental
Ly i) Date: 20250245 Lol i) Date: 20250245
1225 1225
1050 1040
i1 i1 1
PEAK 74
104 100
1
525 525
Peak
30 30
115 115
2 U4 13548 0.2 2906 un 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 2389.41 54.04 74.00 -19.9 52.04 30.78 5.36 3424 100 288 PEAK 1 820,00 82,59 ------ - 80.51 30.79 .41 3412 100 288 PEAK
Ly i) Date: 20250245 Lol i) Date: 20250245
1225 1225
1050 1040
i1 i1
1
104 100
[ VG 54
525 525
Avg 1
30 30
115 115
2 U4 13548 0.2 2906 un 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 238437 41.42 54.00 -12.58 39.44 30.78 5.35 34.15 100 288 AVERAGE 1 820,00 7485 ------ - .01 079 541 3412 100 288 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C25 of C77

TEL : +86-755-86066985
FCC ID: 2AUYFRMX5078




searran cas. FCC RF Test Report Report No. : FR4D2714C

Pol. Horizontal Fundamental
Date: 20250215
: 45Lt!\ml(tmll‘ﬂilll
1125
875
s ] PEAK_BE 74
100 ‘me
05 WWNMMM«MW’WMM Wi W'JM
Peak el Blank
M
115
un Ui 1532 24588 pLtars 00
Frequency (WHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark
Wrdoh B i b & B @ dyg

1 2489.63 51.68 74.00 -10.31 49.51 30.80 5.47 3410 100 288 PEAK

Date: 20250245
: HLmimmvnn)
1225
i
gy
k AVG_BE 54
52§
Av e, 1 Blank
g % MM_MMM
115
U2 Ui U532 4688 U4 200
Frequency (WHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark
Mo b B bW Bh B B @ dg

1 2483.54 39.32 54.00 -14.68 37.17 30.80 5.6 34.11 100 288 AVERAGE

Sporton International Inc. (ShenZhen) Page Number : C26 of C77
TEL : +86-755-86066985
FCC ID: 2AUYFRMX5078



srarron Las. FCC RF Test Report

Report No. : FR4D2714C

Mode Band Edge - L

2400-2483.5_802.11n HT40_CHO03_2422MHz

ANT
Pol. Vertical Fundamental
Ly i) Date: 20250245 Lol i) Date: 20250245
1225 1225
1050 1040
i1 i1
| PEAK 74
104 100
1
525 525
Peak . - A i, gt iy ot it e el
30 30 :
115 115
2 U4 13548 0.2 2906 un 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 2385.26 54.30 74.00 -19.70 52.32 30.78 5.35 3415 400 243 PEAK 1 82000 75,45 ------ - 7339 3079 540 3413 400 243 PEAK
Ly i) Date: 20250245 Lol i) Date: 20250245
1225 1225
1050 1040
i1 i1
il 0 !
VG 54
525 525
Avg !
350 350 SR E W—.—
115 115
2 U4 13548 0.2 2906 un 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 2389.41 4191 54.00 -12.09 39.91 30.78 5.36 34.14 400 243 AVERAGE 1 820.00 68,58 ------ - 66,54 30.78 5.39 3413 400 243 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C27 of C77

TEL : +86-755-86066985
FCC ID: 2AUYFRMX5078




searran cas. FCC RF Test Report Report No. : FR4D2714C

Pol. Vertical Fundamental
Date: 20250215
ml.evel(d&l‘i’lml
1125
875
PEAK BE 74
ny “\\W'
05 W
Wi sy M A” "M‘M
Peak i i Blank
m
115
un Ui 1532 24588 pLtars 00
Frequency (WHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark
Wrddh B i b & B @ dyg

1 2484.09 45.84 74.00 -18.16 43.69 30.80 5.6 3411 400 243 PEAK

Date: 20250245
: 45mel (dBuVIm)
1225
i
104
=
AVG_BE 54
52§
Avg Blank
M "
115
U2 Ui U532 4688 U4 200
Frequency (WHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark
o B B B B o dg

1 2484.56 34.86 54.00 -19.14 32.71 30.80 5.6 34.11 400 243 AVERAGE

Sporton International Inc. (ShenzZhen) Page Number : C28 of C77
TEL : +86-755-86066985
FCC ID: 2AUYFRMX5078



srarron Las. FCC RF Test Report

Report No. : FR4D2714C

11

Mode Band Edge - L

2400-2483.5_802.11n HT40_CHO09_2452MHz

ANT

8
Pol. Horizontal Fundamental
Ly i) Date: 20250245 Lol i) Date: 20250245
1225 1225
1050 1040
i1 i1 !
PEAK 74
100 Ll
525 " 525
Peak ; ) " \ oo X ! it i
30 B0
115 115
i) W34 1668 2952 Uns U5 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 2389.38 43.83 74.00 -30.17 41.83 30.78 5.36 3424 191 276 PEAK 1 45,00 84,5 ------ ------ B.42 30.79 541 3412 181 276 PEAK
Ly i) Date: 20250245 Lol i) Date: 20250245
1225 1225
1050 1040
i1 i1
1
100 [l
VG 54
525 525
Avg
K0 ! K0
115 115
2 34 1668 2952 Uns U5 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 2389.95 33.86 54.00 -20.14 31.86 30.78 5.36 34.14 101 276 AVERAGE 1 85000 77.03 ------ - 7494 30.79 542 3412 101 276 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-86066985
FCC ID: 2AUYFRMX5078

Page Number :

C29 of C77




searran cas. FCC RF Test Report Report No. : FR4D2714C

Pol. Horizontal Fundamental
Date: 20250215
: HLM(!IBIIVII!I)
1125
875
P PEAK BE 14
i T
St b, 1
52_5 n o T i
b Vo
Peak Blank
M
115
a2 Up16 unl 308 404 B0
Frequency (WHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark
Wrdoh B i b & B @ dyg

1 2488.19 55.78 74.00 -18.12 53.62 30.80 5.6 3410 181 276 PEAK

Date: 20250245
: 4ﬁuﬂml (dBuVIm)
1225
i
104 e —
Py L VG _BE 54
S
1
Av et Blank
9 " . ]
115
U2 Lk} un 4808 U904 200
Frequency (WHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark
Mo dh B bW Bh B B @ dg

1 2088.00 42.07 54.00 -11.93 39.91 30.80 5.6 34.10 101 276 AVERAGE

Sporton International Inc. (ShenzZhen) Page Number : C30 of C77
TEL : +86-755-86066985
FCC ID: 2AUYFRMX5078



srarron Las. FCC RF Test Report

Report No. : FR4D2714C

Mode Band Edge - L

2400-2483.5_802.11n HT40_CHO09_2452MHz

ANT
Pol. Vertical Fundamental
Ly i) Date: 20250245 Lol i) Date: 20250245
1225 1225
1050 1040
i1 i1
1 BEAK 4
100 Ll
525 ’ 525
Peak i PP st
i el
115 115
2 34 1668 2952 Uns U5 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Level Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 237333 43.45 74.00 -30.55 4149 30.77 534 3415 330 235 PEAK 1 M50 77.64 ------ - 75,55 3079 542 3412 30 235 PEAK
Ly i) Date: 20250245 Lol i) Date: 20250245
1225 1225
1050 1040
i1 i1
100 [l !
VG 54
525 525
K0 ! K0 -
115 115
2 W34 1668 2952 Uns U5 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 2359.84 33.70 54.00 -20.30 31.76 30.77 5.33 3416 330 235 AVERAGE 1 8500 70.04 ------ - 6795 30.79 5.42 3412 330 235 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-86066985
FCC ID: 2AUYFRMX5078

Page Number . C31 of C77




searran cas. FCC RF Test Report Report No. : FR4D2714C

Pol. Vertical Fundamental
Date: 20250215
mmﬂ(ﬂmﬂm
1225
815
PEAK_BE T4
) —
03 MWMW .,..14, MMM’W\
Peak ettt Blank
M
115
a2 Up16 unl 308 404 B0
Frequency (WHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark
Mol B Bl B B B o dg
1 248819 53.19 74.00 -20.81 51.03 30.80 5.46 3420 330 235 PEAK
Date: 20250215
mmﬂ(ﬂmﬂm
1225
815
L —
Py \ AVG_BE 34
MM
Av ! Blank
115
a2 Up16 unl 308 404 B0
Frequency (WHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark
Mol B Bl B B B o dg
1 248834 40.11 54.00 -13.89 37.94 30.80 5.47 3420 330 235 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C32 of C77

TEL : +86-755-86066985
FCC ID: 2AUYFRMX5078



srarron Las. FCC RF Test Report Report No. : FR4D2714C

12

Mode Band Edge

2400-2483.5_802.11b_CHO1_2412MHz

ANT 9
Pol. Horizontal Fundamental
Ly i) Date: 20250249 Lol i) Date: 20250249
1225 1225
1050 1040
1
i1 i1
PEAK 74
100 Ll
525 525
1
Peak ) o ) A WMJ bbb
30 30
115 115
2 3. 2462, 28, 414, 40 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Level Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 DB87.87 43.99 74.00 -30.01 41.99 30.78 5.36 3424 300 314 PEAC 1 812,00 93.91 ------ - 91.88 30.78 5.38 34.13 300 34 PEAK
Ly i) Date: 20250249 Lol i) Date: 20250249
1225 1225
1050 1040
1
i1 i1
100 Ll
VG 54
525 525
Avg
K0 1 K0 bt
M
115 115
2 3. 2462, 28, 414, 40 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 B81.22 33.75 94.00 -20.25 31.76 30.78 536 34.15 300 314 AVERAGE 1 2812.00 91.86 ------ ------ B9.83 30.78 5.38 3413 300 314 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C33 of C77
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srarron Las. FCC RF Test Report

Report No. : FR4D2714C

12
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT 9
Pol. Vertical Fundamental
: 4ﬂLeveI (dBuVim) : 4"Level (dBuVim)
1225 1225
1050 1040
1
i1 i1
100 Ll
525 i 525
Peak ’ T " Tt ? 1
30 30
115 115
2 3. 2462, 28, 100 1400. 1800. 20, 2600.
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Freq Llevel Line (d8) Level Factor Loss Factor
Mo BB bW B B B @ g o B B B BR B B @ kg
1 234367 43.71 74.00 -30.29 4178 30.77 532 34.16 1 2812.00 88.92 ------ - B6.89 30.78 5.38 3413 300 B1PEAK
: 4ﬂLeveI (dBuVim) : 4"Level (dBuVim)
1225 1225
1050 1040
ik ik 7
100 Ll
525 525
Avg L._.-«.—
i 1 i
115 115
2 3. 2462, 28, 100 1400. 1800. 20, 2600.
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 2387.69 33.08 54.00 -20.92 31.09 30.78 5.6 34.15 1 2812.00 86.81 ------ - B4.78 30.78 5.38 3413 300  B1 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C34 of C77

TEL : +86-755-86066985
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Pol. Horizontal Vertical
. Lol Vi) Date: 202502-19 Lol (Bubi) Date: 20250219
1225 1225
1050 105
75 075
PEAK 74 PEAK 74
100 101
4 VG54 VG54
525 | P
Peak mewww o Moo Pl et i A W Lttty gttt e oot W A
"!'E'I"'I kY
Avg
115 fr
3000 6000, 000, 12000, 15000, 18000 3000 000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wi dfn B B G Bn B B deg Mo dfn B/ 0B W B B @B a deg
1 4820.00 50.20 74.00 -23.80 69.74 36.42 B.88 64.84 245 44 Peak 1 4828.00 46.75 74.00 -27.25 66.29 36.42 B.88 64.84 121 260 Peak
1 482400 46,73 54.00 -7.25 66.29 36.42 B.88 6484 M5 44 Average 1 482400 41.84 54.00 -12.16 6138 36.02 B8.88 64.84 121 260 Average
Sporton International Inc. (ShenZhen) Page Number : C350f C77

TEL : +86-755-86066985
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Pol. Horizontal Vertical
. Leve dBuim) Date: 202502-19 .- Leve dBuVin) Date: 2025-02-19
1225 1225
1m LNy
875 875
PEAK_T4 PEAK T4
100 ! 10
s AVG_54 AVG_B4)
Peak MMMWWWWW e WW i RPN Zp——
e —
350 30
Avg
175 I
3000 6000. 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000, 18000
Frequency (1Hz) Frequency (WHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wodn W 08 &N Bn B B o iy MW 08 BN Bm B @B o g
1 4874.00 50.54 74.00 -13.46 70.15 36.50 8.72 64.83 242 40 Peak 1 4874.00 46.26 74.00 -27.74 65.87 36.50 B8.72 64.83 320 269 Peak
2 4874.00 47.87 54.80 -6.13 67.48 36.50 8.72 64.83 42 40 Average 1 4R74.00 43.04 54.00 -10.96 62.65 36.50 B.72 64.83 320 269 Average
3 TAL00 4538 7400 -28.62 6337 36.80 10.18 £5.01 - --- Peak 3 OTHLOD 4475 7400 -29.15 6269 36.80 10.18 £S.01 - --- Peak
Sporton International Inc. (ShenZhen) Page Number : C36 of C77

TEL : +86-755-86066985
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srarron Las. FCC RF Test Report

Report No. : FR4D2714C

14
Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT
Pol. Horizontal Fundamental
Ly i) Date: 20250249 Lol i) Date: 20250249
1225 1225
1050 1040
1
i1 i1
PEAK_BE 74 PEAK 74
104 100
525 i 525
Peak S bkt . g ; ——
30 30
115 115
22 B35 umn2 348 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 2490.%9 45.14 74.00 -18.86 42.57 30.80 5.47 3410 100 289 PEAK 1 8600 93.07 ------ - 91.06 30.79 5.44 3412 100 289 PEAK
Ly i) Date: 20250249 Lol i) Date: 20250249
1225 1225
1050 1040
1
i1 i1
104 100
AVG_BE 54 VG 54
525 525
Avg
K0 ! 1 S
115 115
22 B35 umn2 348 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 486,97 33.98 54.00 -20.02 31.83 30.80 5.6 34.11 100 289 AVERAGE 1 86200 90.73 ------ - B8.62 30.79 5.4 3412 100 289 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-86066985
FCC ID: 2AUYFRMX5078
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Mode

14

Band Edge

2400-2483.5_802.11b_CH11_2462MHz

ANT 9
Pol. Vertical Fundamental
Ly i) Date: 20250249 Lol i) Date: 20250249
1225 1225
1050 1040
1
i1 i1
PEAK_BE 74 PEAK 74
104 100
525 1 525
Peak ittt ) o e o
30 B Lk
115 115
22 Up36 umn2 348 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 2488.03 44.31 74.00 -19.69 42.15 30.80 5.6 3420 227 272 PEAK 1 262.00 92.65 ------ - 9.54 30.79 5.4 402 2T M PEA
Ly i) Date: 20250249 Lol i) Date: 20250249
1225 1225
1050 1040
1
i i1
104 100
AVG_BE 54 VG 54
525 525
Avg
%l 1 T I —————tS SRR
115 115
22 B35 umn2 348 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 2488.50 34.00 54.00 -20.00 31.83 30.80 5.47 3410 27 272 AVERAGE 1 462,00 90.25 ------ - B8.14 30.79 5.4 3412 217 272 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C38 of C77

TEL : +86-755-86066985
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Pol. Horizontal Vertical
. Leve dBuim) Date: 202502-19 .- Leve dBuVin) Date: 2025-02-19
1225 1225
1m LNy
875 875
PEAK_T4 PEAK T4
100 ! 10
55 AVG_54 AVG_B4)
! ; “ P ikl
Peak MWW'W” e i s ne et sty MMWWW‘«M M " ’ ot
30 30
Avg
175 I
3000 6000. 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000, 18000
Frequency (1Hz) Frequency (WHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wodn W 08 &N Bn B B o iy MW 08 BN Bm B @B o g
1 4924.00 50.16 74.00 -23.84 69.83 36.58 B8.57 64.82 238 37 Peak 1492400 44.33 74.00 -29.67 64.00 36.58 B8.57 64.82 283 267 Peak
2 490400 47.52 54.60 -6.48 67.19 36.58 B.57 64.82 238 37 Average 1 4924.00 42.07 54.00 -11.93 61.74 36.58 B.57 64.82 283 267 Average
3 736,00 45.83 74.00 -28.17 63.8 36.81 10.18 64.08 - --- Peak 3 O7386.00 44.40 74.00 -20.60 62.39 36.81 10.18 64.98 - --- Peak
Sporton International Inc. (ShenZhen) Page Number : C39 of C77

TEL : +86-755-86066985
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15
Mode Band Edge
2400-2483.5_802.11g_CHO01_2412MHz
ANT
Pol. Horizontal Fundamental
Ly i) Date: 20250247 Lol i) Date: 20250247
1225 1225
1050 1040 "
i1 i1
PEAK 74
100 Ll
1
525 525
Peak TECTINE TSI A T
30 30
115 115
i) 3. 2462, 28, 414, 4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 2388.78 60.45 74.00 -13.55 58.45 30.78 5.36 3424 100 295 PEAK 1 2812.00 9.3 ------ - 9436 30.76 5.38 414 100 295 PEAK
Ly i) Date: 20250247 Lol i) Date: 20250247
1225 1225
1050 1040
1
i1 i1
100 Ll
VG 54
525 525
Avg J L
30 30
115 115
2 3. 2462, 28, 414, 4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 2389.82 46.48 54.00 -7.50 44.48 30.78 5.36 34.14 100 29 AVERAGE 1 2812.00 89.04 ------ - B7.01 30.78 5.38 3413 100 295 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-86066985
FCC ID: 2AUYFRMX5078
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srarron Las. FCC RF Test Report

Report No. : FR4D2714C

Mode Band Edge
2400-2483.5_802.11g_CHO01_2412MHz
ANT
Pol. Vertical Fundamental
Ly i) Date: 20250247 Lol i) Date: 20250247
1225 1225
1050 1040
1
i1 i1
PEAK 74
104 100
525 ‘,A"M 525
Peak - x e ) L ot fuiradomerh
30 30
115 115
2 3. 2462, 28, 414, 4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 2389.95 5453 74.00 -19.47 52.53 30.78 536 3414 364 0 PEAK 1 2812.00 89.29 ------ - B7.27 3078 5.38 3414 364 0PEAK
Ly i) Date: 20250247 Lol i) Date: 20250247
1225 1225
1050 1040
i1 i1 i
104 100
VG 54
525 525
Avg }
30 30
AR AT
115 115
2 3. 2462, 28, 414, 40 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 2389.95 42.34 54.00 -11.66 40.34 30.78 536 34.14 364 0 AVERAGE 1 2812.00 B1.88 ------ - 19,85 30.78 5.38 3413 364 O AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C41 of C77
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searran cas. FCC RF Test Report Report No. : FR4D2714C

Pol. Horizontal Vertical
. Lo i) Date: 20250219 . Lo 6B Date: 20250219
1225 1225
815 875
PEAK T4 PEAK T4
100 100
AVG_54 AVG_54
Peak 24 ; i ;
e T A Sl LAY P s g P
L™ st
Avg 30 0
175 fl
3000 6000, 000, 12000, 15000, 18000 3000 f000. 9000, 12000 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
Wil B BN B & B o g Mol B BA B & B @ g
1 #2000 8.9 74.00 -30.71 62.83 36.42 8.8 6484 --- - Peak 1 48000 43.53 74.00 -30.77 62.77 36.42 B.88 64.B4 --- - Peak
Sporton International Inc. (ShenzZhen) Page Number . C42 of C77

TEL : +86-755-86066985
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Report No. : FR4D2714C

Pol. Horizontal Vertical
o L2veldBuvim) Date: 20250219 . Lo g Date: 20250249
1225 1225
105.] nF
75 75
PEAK 74 PRI T4
00 ! 00
515 ‘ 3 G 54 A 54
Peak o R s e o 1 R - i
s Lo Pt ‘ w
30
Avg
115
fl
3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) 3000 6000. 9000, 12000. 15000, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos .
Freq Llevel Line Margin Level Factor Loss Factor Remark Linit Read  Art Cable Preamp APos TPos
- Freq Level Line Margin Level Factor Loss Factor Renark
Mz dBu/m dBu¥/m  d8 BV dBm B dB om  deg -
1 4874.00 46.89 74.80 -27.11 66.50 36.50 8.7 64.83 158 40 Pesk Mz diwv/n dBv/m A8 dBW dB/m A8 dB om  deg
2 487000 4028 5400 -3.72 59.89 3650 B.72 64.83 258 40 Average 1 4878.00 4390 7480 -30.08 6353 3650 B2 6483 - - ek
] OTMLOD M.E3 7480 2.7 6LT7 K9 1048 6.BL - - Peak 1 OTHLOD M3 480 -9.07 GLET %89 1048 6501 - - ek
Sporton International Inc. (ShenzZhen) Page Number : C43 of C77
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Report No. : FR4D2714C

Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT
Pol. Horizontal Fundamental
Ly i) Date: 20250247 Lol i) Date: 20250247
1225 1225
1050 1040 1
i1 i1
PEAK_BE 74 PEAK 74
104 1 100
525 W v
Peak | s b it
30 30
115 115
22 Up36 umn2 348 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2484.00 65.38 74.00 -B.62 63.23 30.80 5.6 3411 301 310 PEAK 1 4600 9%.12 ------ - 94.02 30.79 5.43 4.2 301 310 PEAK
Ly i) Date: 20250247 Lol i) Date: 20250247
1225 1225
1050 1040
1
i1 i1
104 100
AVG_BE 54 VG 54
525 525
Avg
30 30
AN AR A
115 115
22 Up36 umn2 348 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark

Wiz dBuV/n dBuv/n  dB BV dB/m B B m  deg
1 M83.66 48.33 54.00 -5.67 46.18 30.80 5.46 34,11 361 310 AVERAGE

Wiz dBuV/n dBuv/n  dB BV dB/m B B m deg
1 46.00 89.10 ------ - 86.99 30.79 5.44 3412 301 310 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-86066985
FCC ID: 2AUYFRMX5078
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srarron Las. FCC RF Test Report

Report No. : FR4D2714C

17
Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT 9
Pol. Vertical Fundamental
Ly i) Date: 20250247 Lol i) Date: 20250247
1225 1225
1050 1040
1
i1 i1
PEAK_BE 74 PEAK 74
104 i 100
ok % ok
Peak M
30 30
115 115
22 Up36 umn2 348 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2483.62 65.10 74.00 -B.90 62.95 30.80 5.6 3411 271 246 PEAK 1 462,00 9255 ------ - 9.4 30.79 5.44 3412 271 246 PEAK
Ly i) Date: 20250247 Lol i) Date: 20250247
1225 1225
1050 1040
ns il {
104 100
AVG_BE 54 VG 54
525 1 525
Avg
W M %l
115 115
22 B35 umn2 348 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 248358 4472 54.00 -9.28 4.57 30.80 5.46 3411 271 246 AVERAGE 1 2462.00 85,11 ------ - B3.00 30.79 5.4 3412 271 246 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C45 of C77

TEL : +86-755-86066985
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seomron 1as. FCC RF Test Report

Report No

.. FR4D2714C

Pol. Horizontal Vertical
Datzc 1 Data: 2
. gnLevel @Buvim) Date: 2025.02.25 o Level {dBuVim) Date: 2025-02-25
1225 12251
1 1
475 875
PEAK T4 PEAK 74
! 1
AVG 54, G 54
Peak 1 " i At Mt o | W
| A Pl .
Avg
1.
1.
3000 7600, 12200, 16800, 2400, 26000
Frequency (K1) 3000 7600, 12200. 16800. 21400, 26000
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Frequency (MHz)
Freq Level Limit Line Level Factor Loss Factor Remark Over Linit ReadAntenna Cable Preamp AfPos T/Pos
_— Freq Llevel Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuwV  dB/m dB dB a  deg
149200 43.05 -30.92 74.00 6279 3655 8.5 64.82 -  --- Pesk Wiz Va8 B/ BV B/n B B ca deg
17 7E.00 G448 -29.5 1400 6247 36.81 10.18 €4.98 Peak 1 4924.00 42.31 -31.69 74.00 062.02 36.58 8.53 04.82 ---  --- Pesk
2% 7386.00 44.93 -29.07 74.00 062.92 36.81 10.18 04.98 ---  --- Pesk
Sporton International Inc. (ShenzZhen) Page Number : C46 of C77
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Report No. : FR4D2714C

18
Mode Band Edge
2400-2483.5_802.11n HT20_CHO01_2412MHz
ANT
Pol. Horizontal Fundamental
Ly i) Date: 20250247 Lol i) Date: 20250247
1225 1225
1050 1040
1
i1 i1
PEAK 74
100 Ll
1
525 / 525
Peak » o b ' “‘*
30 30
115 115
2 3. 2462, 28, 414, 4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 2389.69 61.68 74.00 -12.32 59.68 30.78 5.36 3414 112 294 PEAC 1 81200 9472 ------ - 92.69 30.76 538 403 112 294 PEAK
Ly i) Date: 20250247 Lol i) Date: 20250247
1225 1225
1050 1040
ik ik 1
100 [l
VG 54
525 525
Avg
30 30
115 115
2 3. 2462, 28, 414, 4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 2389.82 48.22 54.00 -5.78 46.22 30.78 5.36 34.14 112 294 AVERAGE 1 2812.00 87.30 ------ - B5.27 30.78 5.38 3413 112 294 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . CA7 of C77

TEL : +86-755-86066985
FCC ID: 2AUYFRMX5078




srarron Las. FCC RF Test Report

Report No. : FR4D2714C

18
Mode Band Edge
2400-2483.5_802.11n HT20_CHO01_2412MHz
ANT
Pol. Vertical Fundamental
Ly i) Date: 20250247 Lol i) Date: 20250247
1225 1225
1050 1040
1
i1 i1
PEAK 74
100 Ll
1
525 M/‘ﬂ 525
Peak s it chivh St hoid skl fot ‘ e
30 30
115 115
2 3. 2462, 288, 414, 4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 2389.69 55.60 74.00 -18.40 53.60 30.78 5.36 34.24 287 360 PEAK 1 2812.00 99.26 ------ - B8.13 30.78 5.38 3413 287 360 PEAK
Ly i) Date: 20250247 Lol i) Date: 20250247
1225 1225
1050 1040
i1 i1 1
100 Ll
VG 54
525 | 525
Avg
30 - 30
115 115
2 3. 2462, 28, 414, 4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 2389.95 43.28 54.00 -10.72 41.28 30.78 5.36 34.14 287 360 AVERAGE 1 81200 BL13 ------ - 19,10 30.78 5.38 3413 287 360 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-86066985
FCC ID: 2AUYFRMX5078

Page Number . C48 of C77




searran cas. FCC RF Test Report Report No. : FR4D2714C

Pol. Horizontal Vertical
. Lo i) Date: 20250219 . Lo 6B Date: 20250219
1225 1225
815 875
PEAK T4 PEAK T4
100 100
AVG_54 AVG_54
Peak 2 3 . m— 1 e
I L A - it P T e SR U
Avg 30 0
175 fl
3000 6000, 000, 12000, 15000, 18000 3000 f000. 9000, 12000 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
Wil B BN B & B o g Mol B BA B & B @ g
1 4200 8.1 74.00 -30.29 63.25 36.42 .88 64.B4 --- - Peak 1 482000 43.99 74.00 -30.01 63.53 36.42 B.88 64.B4 --- - Peak
Sporton International Inc. (ShenzZhen) Page Number : C49 of C77

TEL : +86-755-86066985
FCC ID: 2AUYFRMX5078



seomron 1as. FCC RF Test Report

Report No. : FR4D2714C

Pol. Horizontal Vertical
o L2veldBuvim) Date: 20250219 . Lo g Date: 20250249
1225 1225
1m ane
75 75
PEAK 74 PRI T4
00 ! 00
. 1 G54 W 4
Peak HWW“ gty oy el " e Appibia : 2‘ — S . o]
MW i ATkt e
30
Avg
115
fl
3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) 3000 6000. 9000, 12000. 15000, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos .
Freq Level Line Margin Level Factor Loss Factor Remark Linit Read  Ant Cable Preanp APos  Thos
- Freq Level Line Margin Level Factor Loss Factor Renark
Mz dBu/m dBu¥/m  d8 BV dBm B dB om  deg -
1 4874.00 44.25 74.00 -19.75 63.86 36.50 B.72 6483 M5 43 Pesk Mz diwv/n dBv/m A8 dBW dB/m A8 dB om  deg
2 487000 39.34 5400 -14.66 58.95 3650 B.72 64.83 M5 43 Average 1 4578.00 4374 7480 -30.20 6335 %50 B2 648 - - ek
] OTHLOD M.G5 7400 -29.95 6L99 3689 1008 6501 - - Peak 1 THLOD H5.00 7480 -29.00 6294 .89 1008 6501 - - ek
Sporton International Inc. (ShenzZhen) Page Number : C50 of C77
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srarron Las. FCC RF Test Report

Report No. : FR4D2714C

Mode Band Edge
2400-2483.5_802.11n HT20_CH11_2462MHz
ANT
Pol. Horizontal Fundamental
Ly i) Date: 20250247 Lol i) Date: 20250247
1225 1225
1050 1040 |
i1 i1
PEAK_BE 74 PEAK 74
104 1 100
525 525
Peak M
30 30
115 115
22 B35 umn2 348 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 2483.55 66,19 74.00 -7.81 64.04 30.80 5.6 3411 300 305 PEAK 1 862,00 95.25 ------ - 93.13 30.79 5.44 34011 300 305 PEAK
Ly i) Date: 20250247 Lol i) Date: 20250247
1225 1225
1050 1040
1
i15 i1
104 100
AVG_BE 54 VG 54
525 525
Avg
30 30
115 115
22 Up36 umn2 348 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
WoBn B B B B B @ g o B B B BR B B @ kg
1 248351 48.18 54.00 -5.82 46.03 30.80 5.6 34.11 300 305 AVERAGE 1 2462.00 88.62 ------ ------ B6.52 30.79 5.43 3412 300 305 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C51 of C77
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srarron Las. FCC RF Test Report

Report No. : FR4D2714C

Mode Band Edge
2400-2483.5_802.11n HT20_CH11_2462MHz
ANT
Pol. Vertical Fundamental
Ly i) Date: 20250247 Lol i) Date: 20250247
1225 1225
1050 1040
1
i1 i1
PEAK_BE 74 PEAK 74
104 1 100
525 525
Peak L " R —
30 30 L
115 115
22 B35 umn2 348 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 2484.04 60.68 74.00 -13.32 58.53 30.80 5.6 3411 231 265 PEAK 1 462,00 90.24 ------ - B8.14 30.79 543 3412 L 265 PEAK
Ly i) Date: 20250247 Lol i) Date: 20250247
1225 1225
1050 1040
i1 i1 1
104 100
AVG_BE 54 VG 54
525 ; 525
Avg L'_-m
30 30
115 115
22 Up36 umn2 348 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 2483.85 43.48 54.00 -10.52 41.33 30.80 5.6 34.11 231 263 AVERAGE 1 2462.00 83.10 ------ - 80.99 30.79 5.4 3412 231 265 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-86066985
FCC ID: 2AUYFRMX5078
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searran cas. FCC RF Test Report Report No. : FR4D2714C

Pol. Horizontal Vertical
.. Lol Vi) Date: 20250219 .. Lol (Vi) Date: 20250219
1225 1225
813 875
PEAK T4 PEAK_T4
100 ! 104
oy AVG_54 VG 84
Peak WJWM il Pl S sl S WMJMWWQM%W i b i
350 3
Avg
115 fl
3000 6000. 9000 12000. 15000. 18000 3000 6000. 9000, 12000. 15000. 18000
Frequency (HHz) Frequency (1Hz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 492000 44.49 74.00 -29.51 64.16 36.58 B.57 64.B2 --- - Peak 1 492400 42.70 74.00 -31.30 62.37 36.58 B.57 64.B2 --- - Peak
1 738600 44.84 7400 -29.16 62.83 36.81 10.18 64.98 --- - Peak 1 738600 44.% 74.00 -29.44 62.55 36.81 10.18 64.98 --- - Peak
Sporton International Inc. (ShenzZhen) Page Number : C53 of C77
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srarron Las. FCC RF Test Report

Report No. : FR4D2714C

21
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO03_2422MHz
ANT 9
Pol. Horizontal Fundamental
Ly i) Date: 20250247 Lol i) Date: 20250247
1225 1225
1050 1040
1
i1 i1
PEAK 74
104 i 100
£15 .,.// i15
Peak o N " " - .
30 30
115 115
2 U4 13548 0.2 2906 un 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 2389.63 62.61 74.00 -11.39 60.61 30.78 5.36 3424 100 291 PEAK 1 822000 92.63 ------ - 90.59 3078 5.39 413 100 91 PEAK
Ly i) Date: 20250247 Lol i) Date: 20250247
1225 1225
1050 1040
il il f
104 100
VG 54
525 i 525
30 30 o
115 115
2 U4 13548 0.2 2906 un 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 389.41 47.79 54.00 -6.21 45.79 30.78 5.6 34.14 100 291 AVERAGE 1 820,00 85,32 ------ - B3.28 30.78 5.39 3413 100 291 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C54 of C77
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searran cas. FCC RF Test Report Report No. : FR4D2714C

Pol. Horizontal Fundamental
Date: 20250247
: HI.M(!IBIIVII!I)
1225
i
\ PEAK BE 74
104
\%W" W'Www% i
528 b,
Peak i - Blank
M
115
U2 Ui U532 4688 U4 200
Frequency (WHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark
Mo dh B bW Bh B B @ dg

1 248370 54,34 74.00 -19.66 52.19 30.80 5.6 3411 100 291 PEAK

Date: 20250247
: 45mel (dBuVIm)
1225
i
i “—"—'-\
104
\ AVG_BE 54
52'5 T Y
Avg WW,_WJ Blank
M
115
U2 Ui U532 4688 U4 200
Frequency (WHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark
Mo dh B bW Bh B B @ dg

1 2483.54 39.11 54.00 -14.89 36.96 30.80 5.6 34.11 100 291 AVERAGE

Sporton International Inc. (ShenzZhen) Page Number : C55 of C77
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srarron Las. FCC RF Test Report

Report No. : FR4D2714C

Mode Band Edge - L

2400-2483.5_802.11n HT40_CHO03_2422MHz

ANT
Pol. Vertical Fundamental
Ly i) Date: 20250247 Lol i) Date: 20250247
1225 1225
1050 1040
ns il 1
PEAK 74
104 100
1
525 525 L
Peak . .
30 30 :
115 115
2 U4 13548 0.2 2906 un 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 2389.41 58.63 74.00 -15.37 56.63 30.78 5.36 34.14 363 @ PEAK 1 820,00 8491 ------ - B85 30.79 5.40 3413 363 @ PEAK
Ly i) Date: 20250247 Lol i) Date: 20250247
1225 1225
1050 1040
i1 i1
1
104 100
VG 54
525 i 525
30 30
115 115
2 U4 13548 0.2 2906 un 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 2389.30 43.86 54.00 -10.14 41.86 30.78 5.36 34.14 363 @ AVERAGE 1 8.0 77.97 ------ - 75,93 3078 539 413 363 @ AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C56 of C77
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searran cas. FCC RF Test Report Report No. : FR4D2714C

Pol. Vertical Fundamental
Date; 20250247
: HLmimmvnn)
1125
ik P,
““‘”"““*\ PEAK BE 14
100 \
52 gt
Peak s, o Blank
M
115
un Wik U2 688 4 200
Frequency (WHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark
Wrdoh B i b & B @ dyg

1 2484.30 44.80 74.00 -19.20 42.65 30.80 5.6 3411 363 O PEAK

Date: 2020247
" Level (dBuVim)

\ AVG_BE 54
52§
Av Blank
g %40 "n—u-vw-u—-w"'*“""m—w.,_‘_’_ 1
115
U2 Ui U532 4688 U4 200
Frequency (WHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark
Mo dh B bW Bh B B @ dg

1 2485.88 33.99 54.00 -20.10 31.75 30.80 5.46 34.11 363 0 AVERAGE

Sporton International Inc. (ShenzZhen) Page Number : C57 of C77
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srarron Las. FCC RF Test Report

Report No. : FR4D2714C

Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO09_2452MHz
ANT
Pol. Horizontal Fundamental
Ly i) Date: 20250247 Lol i) Date: 20250247
1225 1225
1050 1040
1
i1 i1
PEAK 74
100 Ll
525 ; 525 /
Peak L ) . ) o atnibiminadbbpog e
30 30 -
115 115
2 W34 1668 2952 Uns U5 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 1359.13 43.47 74.00 -30.53 4153 30.77 533 3416 300 306 PEAK 1 450,00 91.06 ------ - B8.96 30.79 5.43 3412 300 306 PEAK
Ly i) Date: 20250247 Lol i) Date: 20250247
1225 1225
1050 1040
i1 i1 1
100 [l
VG 54
525 525
Avg L]
50 ! 50 e
115 115
2 34 1668 2952 Uns U5 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark

B dim B B o deg
1 2362.82 34.16 54.00 -19.84 32.20 30.77 5.34 3415 300 306 AVERAGE

B difm B B m deg

1 45,00 84,05 ------ - BL.9S 30.79 5.43 3412 300 306 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-86066985
FCC ID: 2AUYFRMX5078
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searran cas. FCC RF Test Report Report No. : FR4D2714C

Pol. Horizontal Fundamental

Date: 2020247
" Level (dBuVim)

M\ PEAK_BE 74

Peak M‘w Blank

115

us 16 un2 4808 1904 0
Frequency (WHz)

Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark

Mz dBuV/m dBuV/m b dB/m B A8 deg
1 2483.54 62.90 74.00 -11.10 60.75 30.80 5.46 3411 300 306 PEAK

Date: 2050247
M5L\ml(|m||‘|ﬂilll
1225
815
T
100
. AVG_BE 34
v an
115
a2 Up16 unl 308 404 B0
Frequency (WHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark
Mol B Bl B B B o dg
1 MBL30 4715 5400 -6.85 45.00 .80 5.46 M1 300 306 AVERMGE
Sporton International Inc. (ShenzZhen) Page Number : C59 of C77
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srarron Las. FCC RF Test Report

Report No. : FR4D2714C

Mode Band Edge - L

2400-2483.5_802.11n HT40_CHO09_2452MHz

ANT
Pol. Vertical Fundamental
Ly i) Date: 20250247 Lol i) Date: 20250247
1225 1225
1050 1040
ik ik 7
PEAK 74
100 Ll
525 ’ 525
Peak Lo T ————g L s
30 30
115 115
2 W34 1668 2952 Uns U5 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 23.05 43.18 74.00 -30.82 41.27 30.77 531 3417 241 264 PEAK 1 45,00 86.73 ------ - B4.63 30.79 543 3412 M1 264 PEAK
Ly i) Date: 20250247 Lol i) Date: 20250247
1225 1225
1050 1040
i1 i1 i
100 [l
VG 54
525 525
Ave ]
il 1 )
115 115
2 34 1668 2952 Uns U5 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 2345.64 33.89 54.00 -20.15 31.92 30.77 532 34.16 242 264 AVERAGE 1 M5.00 79.51 ------ - .41 3079 5.43 3412 242 264 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-86066985
FCC ID: 2AUYFRMX5078
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searran cas. FCC RF Test Report Report No. : FR4D2714C

Pol. Vertical Fundamental
Date: 2050247
: HLM(!IMWI!I]
1125
18 s
“"“"'\\ PEAK BE 14
100
\MWWA_-JM\
25
e,
Peak Mo Blank
M
115
a2 Up16 unl 308 404 B0
Frequency (WHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark
Wrdoh B i b & B @ dyg

1 2483.63 59.36 74.00 -14.64 57.21 30.80 5.6 3411 242 264 PEAK

Date: 2020247
" Level (dBuVim)

VG _BE 54

525

Avg I Blank
M

115

us 16 un2 4808 1904 0
Frequency (WHz)

Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark

Mz dBuV/m dBuV/m b dB/m B A8 deg
1 248,58 43.69 54.00 -10.31 4134 30.80 5.46 3411 242 264 AVERAGE

Sporton International Inc. (ShenzZhen) Page Number : C61 of C77
TEL : +86-755-86066985
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seomron 1as. FCC RF Test Report

Report No. : FR4D2714C

Pol. Horizontal Vertical
Level dBuVim) Date: 2025.02-25 Level (dBuVim) Date; 2025.00-25
600, 600,
FCCCLASSB FCCCLASSB|
" z " g
I— —
1 | ) |
6 f
4 5 5
0 ) N MWW i 0 3 4 o] )
,,W"m’ 2 I I
200! AWU y FnWWW 200 % \'\LL h-»ld A.b«m'WWM
Peak 10 Aw 10,
100 10.0
kil 224 18, 12 806, 1000 K] 2 18, 12 806 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos  TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Renark
Miz dBuV/m dBuV/m  dB BV dB/m B B em deg Miz dBuV/m dBuV/m  dB dBY dB/m B B om o deg
1 34.85 24.99 40.00 -15.01 33.39 .72 Q.57 3.9 ---  --- Peak 1 $3.88 31.24 40.00 -8.76 39.10 23.24 0.5 31.66 ---  --- Pesk
2 155.13 22.19 43.50 -21.31 35.73 1678 1.7 359 - --- Peak 2 159.01 21.49 43.50 -22.01 35.23 16.55 1.9 3158 - --- Peak
3 26571 26.80 46.00 -19.20 37.30 19.33 1.7 3L.53 ---  --- Peak 3 31421 24.94 46.00 -21.06 35.02 19.64 1.85 3157 ---  --- Peak
4 3421 27.78 46.00 -18.26 37.82 19.64 1.85 31.57 ---  --- Peak 4 598.65 25.86 46.00 -20.14 27.64 27.01 12.88 31.27 --- - Pek
5 774.96 28.60 46.00 -17.40 27.B0 28.96 2.89 31.05 ---  --- Peak 5 789.51 28.48 46.00 -17.52 27.83 28.81 2.92 3.8 ---  --- Peak
6 962.17 31.80 54.00 -12.20 27.59 3L.77 3.25 30.81 .-~ --- Peak 6 957.32 31.38 46.00 -14.62 27.28 31.69 3.24 30.83 ---  --- Peak
Sporton International Inc. (ShenZhen) Page Number : C62 of C77

TEL : +86-755-86066985
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srarron Las. FCC RF Test Report

Report No. : FR4D2714C

23
Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz+LTE B13 Link CO_TX
ANT
Pol. Horizontal Fundamental
Ly i) Date: 2025-02-24 Lol i) Date: 2025-02-4
1225 1225
1050 1040 1
i1 i1
PEAK_BE 74 PEAK 74
100 Ll
1
Peak " -
5 ] i
115 115
22 Up36 umn2 348 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2483.62 61,39 74.00 -12.61 59.24 30.80 5.46 3411 114 315 PEAC 1 262.00 95.80 ------ ------ 93.70 .79 5.43 M2 14 35 PEA
Ly i) Date: 2025-02-24 Lol i) Date: 2025-02-4
1225 1225
1050 1040
1
i1 i1
100 [l
AVG_BE 54 VG 54
525 i 525
30 30
115 115
22 Up36 umn2 348 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark

Wiz dBuV/n dBuv/n  dB BV dB/m B B m  deg
1 8.5 45.44 54.00 -8.56 43.29 30.80 5.46 3411 114 315 AVERAGE

Wiz dBuV/n dBuv/n  dB BV dB/m B B m deg
1 2462.00 88.09 ------ - B5.98 30.79 5.4 3412 114 315 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-86066985
FCC ID: 2AUYFRMX5078
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srarron Las. FCC RF Test Report

Report No. : FR4D2714C

Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz+LTE B13 Link CO_TX
ANT
Pol. Vertical Fundamental
Ly i) Date: 2025-02-24 Lol i) Date: 2025-02-4
1225 1225
1050 1040
1
i1 i1
PEAK_BE 74 PEAK 74
104 100
1
B B H\—JW\MMJ‘J
Peak ) o — wsisane it
30 30
115 115
22 Up36 umn2 348 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2484.34 58.45 74.00 -15.55 56.30 30.80 5.6 3411 194 263 PEAK 1 462,00 90.24 ------ - B8.14 30.79 5.43 3412 194 263 PEAK
Ly i) Date: 2025-02-24 Lol i) Date: 2025-02-4
1225 1225
1050 1040
i1 i1 1
104 100
AVG_BE 54 VG 54
525 525
50 e 50
115 115
22 Up36 umn2 348 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2483.51 42.64 54.00 -11.36 40.49 30.80 5.6 34.11 194 263 AVERAGE 1 262.00 83.09 ------ - 80.94 30.79 5.4 3412 194 263 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C64 of C77
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seomron 1as. FCC RF Test Report

Report No. : FR4D2714C

Pol. Horizontal Vertical
.. Lol Vi) Date: 202502-25 .. Lol (Vi) Date: 20250225
1225 1225
75 075
PEAK_T4 PEAK T4
100 ! 10
VG54 AVG_54
Peak H 1 l - 1 ! b
meww gl gttt L MWMWW A e
%0 %0
Avg
115 fl
1000 8400, 7800, 1200, 14600, 18000 1000 0. 7800, 120 14600, 18000
Frequency (Hz) Frequency (HH)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi & BN Bh B B o e Midwh W &8 BN Bh B B @ e
1 82.00 5.9 7480 -30.01 6.5 3658 8.57 648 - Peek 1 4904.00 5.8 74.00 008 6349 3658 B5T 6482 - - Pesk
1 THGR M.TT TAE0 B3 BL76 3L 1018 G498 - Peek 2 TG00 45.34 7400866 B33 6L 1048 G498 - - Pesk
Note: The frequency point over limit line is LTE Band 13 RF signal which can be ignored.
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24
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO08_2447MHz
ANT 8
Pol. Horizontal Fundamental
Ly i) Date: 20250247 Lol i) Date: 20250247
1225 1225
1050 1040
1
i1 i1
PEAK 74
100 Ll
525 ’ 525
Peak ot . bl o]
30 30
115 115
2 W34 1668 2952 Uns U5 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 2360.84 43.33 74.00 -30.67 41.39 30.77 533 3416 300 311 PEAK 1 2847.00 90.82 ------ - B8.72 30.79 5.43 3412 300 311 PEAK
Ly i) Date: 20250247 Lol i) Date: 20250247
1225 1225
1050 1040
i1 i1 1
100 [l
VG 54
525 525
il ! ) —
115 115
2 34 1668 2952 Uns U5 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 236424 33.90 54.00 -20.10 31.94 30.77 5.34 3415 300 311 AVERAGE 1 2847.00 8419 ------ - B.09 30.79 5.43 3412 300 311 AVERAGE
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Pol. Horizontal Fundamental
Ly i) Date: 20250247
1225
a et
PEAK BE 74
L i TETPE R I A |
",
528 ok
Peak s Blank
M
115
U2 Lk} un 4808 U904 200
Frequency (WHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark
Mo dh B bW Bh B B @ dg

1 2483.54 63.46 74.00 -10.54 61.31 30.80 5.46 3411 300 311 PEAK

BRI Date: 2026.02.25
125
1
875
[ ——
.7ll \-\
AVG_BE 54
]
Avg ™| Blank
k13
17
2185 516 4112 2808 2304 2500
Frequency {MHz)
Linit Margin Read  Ant Cable Preamp APos TPos
Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mz dBuV/m dBuV/m v dB/m B B m deg
1 283.78 47.79 5400 -6.20 45.64 30.80 5.46 34.11 300 311 AVERAGE
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Mode Band Edge - L

2400-2483.5_802.11n HT40_CHO08_2447MHz

ANT
Pol. Vertical Fundamental
Ly i) Date: 20250247 Lol i) Date: 20250247
1225 1225
1050 1040
1
i1 i1
PEAK 74
100 Ll
525 i 525
Peak ; -~ . I AT o
30 30 .
115 115
2 W34 1668 2952 Uns U5 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 234351 43.68 74.00 -30.32 4175 30.77 532 346 15 265 PEAK 1 2847.00 88.08 ------ ------ B5.99 30.79 5.42 3412 M5 265 PEAK
Ly i) Date: 20250247 Lol i) Date: 20250247
1225 1225
1050 1040
i1 i1 1
100 [l
VG 54
525 525
Avg L
il 1 %
Mmradetintids
115 115
2 34 1668 2952 Uns U5 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 236692 33.78 54.00 -20.22 31.85 30.77 532 3416 25 265 AVERAGE 1 2847.00 80.98 ------ ------ 18.88 30.79 5.43 3412 215 265 AVERAGE
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